

CERTIFICATE

Issued to:
 Applicant:
TE Connectivity Nederland B.V.
Rietveldeweg 32
5222 AR 's-Hertogenbosch, The Netherlands

Licensee:
Tyco Electronics Austria GmbH
Schrackstrasse 1
3830 Waidhofen, Austria

Product : Insulation-piercing connecting devices
 Trade name(s) : TE CONNECTIVITY
 Type(s)/model(s) : Coolsplice 2213800-1 and Coolsplice 2213800-2

The product and any acceptable variation thereto is specified in the Annex to this certificate and the documents therein referred to.

DEKRA hereby declares that the above-mentioned product has been certified on the basis of:

- a type test according to the standard EN 60998-1:2004 and EN 60998-2-3:2004
- an inspection of the production location according to CENELEC Operational Document CIG 021
- a certification agreement with the number 2195381

DEKRA hereby grants the right to use the KEMA-KEUR certification mark.

The KEMA-KEUR certification mark may be applied to the product as specified in this certificate for the duration of the KEMA-KEUR certification agreement and under the conditions of the KEMA-KEUR certification agreement.

This certificate is issued on 4 December 2020 and expires upon withdrawal of one of the above mentioned standards.

Certificate number: 71-116261

DEKRA Certification B.V.



B.T.M. Holtus
 Managing Director



J.B.M.T. de Heuvel
 Certification Manager

© Integral publication of this certificate is allowed

ACCREDITED BY THE
 DUTCH ACCREDITATION
 COUNCIL



SPECIFICATION OF THE CERTIFIED PRODUCT**Product data**

Product	: Insulation-piercing connecting devices
Trade name(s)	: TE CONNECTIVITY
Type(s)/model(s)	: Coolsplice 2213800-1 and Coolsplice 2213800-2
Rated insulation voltage	: 450 V
Rated current	: 5 A
Rated connecting capacity	: 0,75 mm ² (AWG 18), solid and stranded conductors
Design	: non-reusable

Product data – type Coolsplice 2213800-1

Degree of protection : IP20

Product data – type Coolsplice 2213800-2

Degree of protection : IP56, IP57 and IP58 (1 m submerge for 2 h)

TESTS**Test requirements**

EN 60998-1:2004
EN 60998-2-3:2004

Test result

The test results are laid down in DEKRA test file 224904800.

Additional information

This certificate replaces certificate No. 71-100845 which we hereby declare invalid.

Conclusion

The examination proved that all requirements were met.